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Introduction

 Brand name: Veklury

 Generic name: Remdesivir

 Pharmacologic class: SARS-CoV-2 
nucleotide analogue RNA polymerase inhibitor

 Strength and Formulation: 100mg/vial 
lyophilized powder for IV infusion after 
reconstitution and dilution; or 100mg/20mL 
solution for IV infusion after dilution; 
preservative-free

 Manufacturer: Gilead Sciences, Inc.

 How supplied: Single-dose vial—1

 Legal Classification: Rx



Indication 

 Treatment of coronavirus disease 2019 

(COVID-19) in adults and pediatric patients 

(12 years of age and older and weighing at 

least 40kg) requiring hospitalization.



Dosage and Administration 

 Should only be administered in a hospital or 

in a health care setting providing acute care.

 Obtain eGFR, hepatic tests, and prothrombin 

time prior to initiation and monitor during 

treatment.

 Give by IV infusion over 30-120 minutes. 



Dosage and Administration 

 ≥12yrs (≥40kg): Initially 200mg once on day 1, 

followed by 100mg once daily from day 2.

 Patients not requiring invasive mechanical 

ventilation and/or extracorporeal membrane 

oxygenation (ECMO): treat for 5 days; if no 

improvement, may extend for a total duration of 10 

days.

 Patients requiring invasive mechanical ventilation 

and/or ECMO: treat for 10 days.



Considerations for Specific 

Populations

 Pregnancy: Insufficient data to evaluate drug-associated 
risk.
 Clinical Considerations: Pregnant women hospitalized with 

COVID-19 are at risk for serious morbidity and mortality.
 Nursing mothers: No data on the presence of 

remdesivir in human milk, effects on breastfed infant, or 
effects on milk production.

 Pediatric: <12yrs or <40kg: not established.
 Geriatrics: No dosage adjustment is required; use 

appropriate caution and monitor. 
 Renal impairment: Pharmacokinetics have not been 

evaluated; not recommended in patients with eGFR
<30mL/min.

 Hepatic impairment: Pharmacokinetics have not been 
evaluated.



Contraindications

 History of clinically significant hypersensitivity 

reactions to Veklury or any components of the 

product.   



Warnings and Precautions

 Obtain eGFR, hepatic tests, and prothrombin time prior 

to initiation and monitor during treatment.

 Monitor closely for hypersensitivity reactions during and 

following therapy; discontinue immediately if significant 

reactions occur.

 May consider slower infusion rates with a maximum infusion 

time of up to 120 minutes to potentially prevent these signs and 

symptoms.

 Consider discontinuing if ALT levels increase to greater 

than 10 times the upper limit of normal.  

 Discontinue if ALT elevation is accompanied by 

signs/symptoms of liver inflammation. 



Interactions

 Do not administer the diluted solution 

simultaneously with any other medication.

 Concomitant chloroquine phosphate or 

hydroxychloroquine sulfate: not 

recommended.

 Based on cell culture data demonstrating an 

antagonistic effect of chloroquine on the 

intracellular metabolic activation and antiviral 

activity of Veklury. 



Adverse Reactions

 Most common (≥5%, all grades): Nausea, 

increased ALT/AST.

 Others: Hypersensitivity reactions, 

generalized seizure, rash. 



Mechanism of Action

 Remdesivir is an adenosine nucleotide 
prodrug that inhibits the SARS-CoV-2 RNA-
dependent RNA polymerase. 

 Its active metabolite, remdesivir triphosphate, 
acts as an analogue of adenosine triphosphate 
(ATP) and competes with high selectivity (3.65-
fold) over the natural ATP substrate for 
incorporation into nascent RNA chains by the 
SARS-CoV-2 RNA-dependent RNA 
polymerase, which results in delayed chain 
termination during replication of the viral RNA.



Pharmacokinetics 

Remdesivir GS-441524 GS-704277

Median Half-life 1 hour 27 hours 1.3 hours

Metabolism CES1 (80%)

Cathepsin A (10%)

CYP3A (10%)

Not significantly 

metabolized

HINT1

Excretion (major 

route of 

elimination)

Metabolism Glomerular

filtration and 

active tubular 

secretion

Metabolism

Renal (10%), 

Fecal (ND)

Renal (49%), 

Fecal (0.5%)

Renal (2.9%), 

Fecal (ND)

 Pharmacokinetic Properties of Remdesivir and Metabolites 

(GS-441524 and GS-704277) in Healthy Adults

ND=not detected



Clinical Trials

 Approval was based on three phase 3 trials 

(ACTT-1, Study 5773, Study 5774) in 

hospitalized patients with mild to severe 

COVID-19.



Clinical Trials

 ACTT-1 was a randomized, double-blind, placebo-

controlled trial (NCT04280705) that included 1062 

hospitalized adults with confirmed SARS-CoV-2 

and mild to severe COVID-19.

 Patients were randomized to receive placebo or 

Veklury 200mg on day 1, then 100mg once daily 

for 10 days of treatment via IV infusion.

 The primary end point was the time to recovery, 

defined as either being discharged from the 

hospital or being hospitalized but not requiring 

supplemental oxygen and no longer requiring 

ongoing medical care.



Clinical Trials

 Patient demographics (ACTT-1)
 Patients had to have at least 1 of the following to be enrolled: 

radiographic infiltrates by imaging, SpO2 ≤94% on room air, 
and a requirement for supplemental oxygen or mechanical 
ventilation.

 Mean age: 59 years (with 36% of patients aged ≥65 years); 
64% male; 53% White; 21% Black; 13% Asian; 24% Hispanic 
or Latino.

 105 patients had mild/moderate disease (10% in both 
treatment groups).

 957 patients had severe disease (90% in both treatment 
groups).

 285 patients (27%) were on invasive mechanical ventilation 
or ECMO.

 Most common comorbidities: hypertension (51%), obesity 
(45%), and type 2 diabetes mellitus (31%).



Clinical Trials

 Results from ACTT-1:
 The median time to recovery was 10 days in the Veklury

group vs 15 days in the placebo group (recovery rate ratio 
1.29; 95% CI, 1.12-1.49; P <.001).

 Among patients with mild/moderate disease, the median time 
to recovery was 5 days for both Veklury and placebo 
(recovery rate ratio 1.22; 95% CI, 0.82-1.81).

 Among patients with severe disease, the median time to 
recovery was 11 days in the Veklury group vs 18 days in the 
placebo group (recovery rate ratio 1.31; 95% CI, 1.12-1.52).

 Odds of improvement in the ordinal scale were higher in the 
Veklury group at day 15 vs placebo (odds ratio 1.54; 95% CI, 
1.25-1.91).

 Overall, 29-day mortality was 11% for the Veklury group vs 
15% for placebo group (hazard ratio [HR] 0.73; 95% CI, 
0.52-1.03).



Clinical Trials

 Study 5773 was an open-label, multicenter trial 

(NCT04292899) that included 397 hospitalized 

adults with confirmed SARS-CoV-2 infection and 

severe COVID-19, an SpO2 ≤94% on room air, 

and radiological evidence of pneumonia.

 Patients were randomized to receive either a 5-

day (n=200) or 10-day (n=197) treatment course 

of Veklury 200mg on day 1, then 100mg once 

daily on subsequent days via IV infusion.

 The primary end point was clinical status on day 

14 assessed on a 7-point ordinal scale.



Clinical Trials

 Patient demographics 
 Median age: 61 years (range, 20 to 98 years); 64% male; 75% 

White; 12% Black; 12% Asian; 22% Hispanic or Latino.

 At baseline, more patients in the 10-day group than the 5-day 
group required invasive mechanical ventilation or ECMO (5% vs 
2%), or high-flow oxygen support (30% vs 25%).

 Results 

 Patients treated with a 5-day or 10-day course of Veklury
had similar clinical status at day 14 (odds ratio for 
improvement 0.75; 95% CI, 0.51-1.12).

 There were no statistically significant differences in recovery 
rates or mortality rates in the 5-day and 10-day groups.

 All-cause mortality at day 28 was 12% vs 14% in the 5-day 
and 10-day groups, respectively.



Clinical Trials

 Study 5774 was a randomized, open-label, 

multicenter trial (NCT04292730) that included 

hospitalized adults with confirmed SARS-CoV-2 

infection and moderate COVID-19, an SpO2

>94%, and radiological evidence of pneumonia.

 The study compared a 5-day (n=191) and 10-day 

(n=193) treatment course of Veklury to standard 

of care (n=200).

 The primary end point was clinical status on day 

11 assessed on a 7-point ordinal scale.



Clinical Trials

 Patient demographics

 Median age: 57 years (range, 12 to 95 years); 61% male; 
61% White; 19% Black; 19% Asian; 18% Hispanic or Latino.

 Baseline clinical status, oxygen support status, and median 
duration of symptoms and hospitalization were similar across 
treatment groups.

 Results

 The odds of improvement in the ordinal scale were higher in 
the 5-day Veklury group at day 11 compared with standard of 
care (odds ratio 1.65; 95% CI, 1.09-2.48; P =.017).

 The odds of improvement in clinical status in the 10-day 
Veklury group were not statistically significant compared with 
standard of care.

 All-cause mortality at day 28 was ≤2% in all treatment groups.



New Product Monograph

 For more information view the product 

monograph available at:

https://www.empr.com/drug/veklury/


